



NATIONAL TESTING STANDARDS INC.
RESEARCH AND TESTING LABORATORIES

Report No. 30169-2

November 6, 2009

Client: Rust Bullet, LLC
300 Brinkby Ave., Suite 200
Reno, NV 89509-4359

Reference: Kathline Spring

Subject: Electrical Properties of Rust Bullet Standard Formula.

Sample Description:

One cold-rolled steel panel, 3" x 6", was submitted by the Client and identified as being coated with Rust Bullet standard formula to a dry film thickness of 9-10 mils.

Request:

Determine the volume resistivity for the submitted panel.

Method:

The volume resistivity was determined in accordance with the procedures set forth in ASTM D-257.

Results:

The volume resistivity was found to be 1.8×10^{11} ohm-cm with a range of 1.7×10^{11} ohm-cm to 1.9×10^{11} ohm-cm.

NATIONAL TESTING STANDARDS

A handwritten signature in black ink that reads "Lewis F. West".

by Lewis F. West



NATIONAL TESTING STANDARDS INC.
RESEARCH AND TESTING LABORATORIES

Report No. 30169-4

November 6, 2009

Client: Rust Bullet, LLC
300 Brinkby Ave., Suite 200
Reno, NV 89509-4359

Reference: Kathline Spring

Subject: Electrical Properties of Rust Bullet Standard Formula.

Sample Description:

One 304 stainless steel panel, 3" x 6", was submitted by the Client and identified as being coated with Rust Bullet standard formula to a dry film thickness of 9-10 mils.

Request:

Determine the volume resistivity for the submitted panel.

Method:

The volume resistivity was determined in accordance with the procedures set forth in ASTM D-257.

Results:

The volume resistivity was found to be 2.3×10^{11} ohm-cm with a range of 2.1×10^{11} ohm-cm to 2.4×10^{11} ohm-cm.

NATIONAL TESTING STANDARDS

A handwritten signature in black ink that reads "Lewis F. West".

by Lewis F. West